



Smooth-On Lab Certification

Test Report No: TJ1313	Date: May 31, 2013
-------------------------------	---------------------------

SAMPLE ID: "Flex Foam-It! 7FR"

TEST PROCEDURE: FMVSS 302, Flammability Test of Interior Materials

TEST RESULTS: The sample meets the requirements of the Department of Transportation Motor Vehicle Safety Standard 302 "Flammability Tests of Interior Materials"

REQUIREMENTS: The material shall not burn or transmit a flame from across its surface, at a rate of more than 102mm per minute. However, if the material stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 51mm from the point where timing was started, it shall be considered to meet this requirement.

RESULTS:

Sample: Flex Foam-It! 7FR

Test Date: May 30, 2013

Data:

<u>Burn Time (seconds)</u>		<u>Burn Distance (mm)</u>		<u>Burn Rate (mm/min)</u>
<u>Length</u>	<u>Width</u>	<u>Length</u>	<u>Width</u>	
0	0	0	0	SE
0	0	0	0	SE
0	0	0	0	SE

<u>Code Description</u>	
SE	Self-Extinguishing-Specimen ignited but self-extinguished prior to entering the time zone
SE/NBR	Self-Extinguishing/No Burn Rate-Specimen stopped burning before 60 seconds and burned less than 51mm from the point where timing was started.

End of Report